
1 of 12
888-61-038-G-00 rev. D • 11/13

Max screen size:  65”
Max weight 125lbs – 56.7 kg
CAUTION:  DO NOT EXCEED MAX-
IMUM LISTED WEIGHT CAPACITY. 
SERIOUS INJURY OR PROPERTY 
DAMAGE MAY OCCUR!

Reduce.Reuse.Recycle

User's Guide - English
Guía del usuario - Español
Manuel de l’utilisateur - Français
Gebruikersgids - Nederlands
Benutzerhandbuch - Deutsch
Guida per l’utente - Italiano
Användarhandbok - svenska
ユーザーガイド : 日本語
用户指南 : 汉语

www.ergotron.com

EN
G

LISH

Neo-Flex® Ceiling Mount

IHW
Touchboards_stamp

http://www.touchboards.com/


2 of 12
888-61-038-G-00 rev. D • 11/13

8mm
1/4” 

10mm

16mm
13mm

EN
G

LI
SH

Tools Needed

These symbols alert users of a safety condition that 
demands attention. All users should be able to 
recognize and understand the significance of the fol-
lowing Safety Hazards if encountered on the product 
or within the documentation.  Children who are not 
able to recognize and respond appropriately to Safety 
Alerts should not use this product without adult 
supervision!

Hazard Symbols Review Symbol Signal Word Level of Hazard

NOTE A NOTE indicates important information that helps you 
make better use of this product.

CAUTION
A CAUTION indicates either potential damage to 
hardware or loss of data and tells you how to avoid the 
problem.

WARNING A WARNING indicates either potential for property dam-
age, personal injury, or death.

Risk of Electric Shock
DANGER!ELECTRICAL

An Electrical indicates an impending electrical hazard 
which, if not avoided, may result in personal injury, fire 
and/or death.

Safety

WARNING: FAILURE TO READ, THOROUGHLY UNDERSTAND, AND FOLLOW ALL INSTRUCTIONS CAN RESULT 
IN SERIOUS PERSONAL INJURY, DAMAGE TO PERSONAL PROPERTY, OR VOIDING OF FACTORY WARRANTY!  
For ceiling mounted products, professional installation is highly recommended.  The included mounting 
plate and hardware has been designed for wood beams and joists 2”x4” and greater. For a safe installation, 
the ceiling must support 4 times the weight of the total load.  The installer is responsible for verifying that 
the ceiling structure will safely support the total load of the product using the selected mounting hardware 
for the particular installation.
Do not attempt to install or assemble this product if the product or hardware is damaged or missing.  In the 
event that replacement parts or hardware are needed, please contact Customer Service



3 of 12
888-61-038-G-00 rev. D • 11/13

Screws / Hardware for Flat Panel (PN: 697-613)
Part # Qty Description
M-A 4 Philips screws M4 x 15mm
M-B 4 Philips screws M4 x 30mm
M-C 4 Philips screws M5 x 15mm
M-D 4 Philips screws M5 x 30mm
M-E 4 Philips screws M6 x 15mm
M-F 4 Philips screws M6 x 30mm
M-G 4 Philips screws M8 x 15mm
M-H 4 Philips screws M8 x 30mm
M-I 4 Round Spacers:  M6-M8 x 5mm
M-J 4 Round Spacers:  M6-M8 x 10mm
M-K 4 Round Washers: M4-M5
M-L 4 Round Washers: M6-M8

Specialty Hardware Kit
Part # Qty Description
P-A 4 Lag Bolts
P-B 4 M10 Steel Washers

Specialty Hardware Kit 
Part # Qty Description
P-C 2 M6x8mm Long Hex Head Screw
P-D 2 M6 Steel Washer
P-E 1 Allen Wrench 2.5mm

Contents
Part # Qty Description

1 1 Ceiling Plate
2 1 Celing Plate Cover
3 1 NPT pipe
4 2 NPT Pipe Set Scew
5 1 Single Tilt Head
6 1 Tilt Adjustment Nut
7 1 Tilt Pin
8 1 VESA Monitor Plate
9 4 M8 Hex Screw
10 1 Universal Monitor Adapter
11 4 M8 Nylock Nut

2

1

3

4

1x

Screws / Hardware for Flat Panel (PN: 697-613)
Part # Qty Description
M-A 4 Philips screws M4 x 15mm
M-B 4 Philips screws M4 x 30mm
M-C 4 Philips screws M5 x 15mm
M-D 4 Philips screws M5 x 30mm
M-E 4 Philips screws M6 x 15mm
M-F 4 Philips screws M6 x 30mm
M-G 4 Philips screws M8 x 15mm
M-H 4 Philips screws M8 x 30mm
M-I 4 Round Spacers:  M6-M8 x 5mm
M-J 4 Round Spacers:  M6-M8 x 10mm
M-K 4 Round Washers: M4-M5
M-L 4 Round Washers: M6-M8

Specialty Hardware Kit
Part # Qty Description
P-A 4 Lag Bolts
P-B 4 M10 Steel Washers

Specialty Hardware Kit 
Part # Qty Description
P-C 2 M6x8mm Long Hex Head Screw
P-D 2 M6 Steel Washer
P-E 1 Allen Wrench 2.5mm

Contents
Part # Qty Description

1 1 Ceiling Plate
2 1 Celing Plate Cover
3 1 NPT pipe
4 2 NPT Pipe Set Scew
5 1 Single Tilt Head
6 1 Tilt Adjustment Nut
7 1 Tilt Pin
8 1 VESA Monitor Plate
9 4 M8 Hex Screw
10 1 Universal Monitor Adapter
11 4 M8 Nylock Nut

Screws / Hardware for Flat Panel (PN: 697-613)
Part # Qty Description
M-A 4 Philips screws M4 x 15mm
M-B 4 Philips screws M4 x 30mm
M-C 4 Philips screws M5 x 15mm
M-D 4 Philips screws M5 x 30mm
M-E 4 Philips screws M6 x 15mm
M-F 4 Philips screws M6 x 30mm
M-G 4 Philips screws M8 x 15mm
M-H 4 Philips screws M8 x 30mm
M-I 4 Round Spacers:  M6-M8 x 5mm
M-J 4 Round Spacers:  M6-M8 x 10mm
M-K 4 Round Washers: M4-M5
M-L 4 Round Washers: M6-M8

Specialty Hardware Kit
Part # Qty Description
P-A 4 Lag Bolts
P-B 4 M10 Steel Washers

Specialty Hardware Kit 
Part # Qty Description
P-C 2 M6x8mm Long Hex Head Screw
P-D 2 M6 Steel Washer
P-E 1 Allen Wrench 2.5mm

Contents
Part # Qty Description

1 1 Ceiling Plate
2 1 Celing Plate Cover
3 1 NPT pipe
4 2 NPT Pipe Set Scew
5 1 Single Tilt Head
6 1 Tilt Adjustment Nut
7 1 Tilt Pin
8 1 VESA Monitor Plate
9 4 M8 Hex Screw
10 1 Universal Monitor Adapter
11 4 M8 Nylock Nut

Screws / Hardware for Flat Panel (PN: 697-613)
Part # Qty Description
M-A 4 Philips screws M4 x 15mm
M-B 4 Philips screws M4 x 30mm
M-C 4 Philips screws M5 x 15mm
M-D 4 Philips screws M5 x 30mm
M-E 4 Philips screws M6 x 15mm
M-F 4 Philips screws M6 x 30mm
M-G 4 Philips screws M8 x 15mm
M-H 4 Philips screws M8 x 30mm
M-I 4 Round Spacers:  M6-M8 x 5mm
M-J 4 Round Spacers:  M6-M8 x 10mm
M-K 4 Round Washers: M4-M5
M-L 4 Round Washers: M6-M8

Specialty Hardware Kit
Part # Qty Description
P-A 4 Lag Bolts
P-B 4 M10 Steel Washers

Specialty Hardware Kit 
Part # Qty Description
P-C 2 M6x8mm Long Hex Head Screw
P-D 2 M6 Steel Washer
P-E 1 Allen Wrench 2.5mm

Contents
Part # Qty Description

1 1 Ceiling Plate
2 1 Celing Plate Cover
3 1 NPT pipe
4 2 NPT Pipe Set Scew
5 1 Single Tilt Head
6 1 Tilt Adjustment Nut
7 1 Tilt Pin
8 1 VESA Monitor Plate
9 4 M8 Hex Screw
10 1 Universal Monitor Adapter
11 4 M8 Nylock Nut

Screws / Hardware for Flat Panel (PN: 697-613)
Part # Qty Description
M-A 4 Philips screws M4 x 15mm
M-B 4 Philips screws M4 x 30mm
M-C 4 Philips screws M5 x 15mm
M-D 4 Philips screws M5 x 30mm
M-E 4 Philips screws M6 x 15mm
M-F 4 Philips screws M6 x 30mm
M-G 4 Philips screws M8 x 15mm
M-H 4 Philips screws M8 x 30mm
M-I 4 Round Spacers:  M6-M8 x 5mm
M-J 4 Round Spacers:  M6-M8 x 10mm
M-K 4 Round Washers: M4-M5
M-L 4 Round Washers: M6-M8

Specialty Hardware Kit
Part # Qty Description
P-A 4 Lag Bolts
P-B 4 M10 Steel Washers

Specialty Hardware Kit 
Part # Qty Description
P-C 2 M6x8mm Long Hex Head Screw
P-D 2 M6 Steel Washer
P-E 1 Allen Wrench 2.5mm

Contents
Part # Qty Description

1 1 Ceiling Plate
2 1 Celing Plate Cover
3 1 NPT pipe
4 2 NPT Pipe Set Scew
5 1 Single Tilt Head
6 1 Tilt Adjustment Nut
7 1 Tilt Pin
8 1 VESA Monitor Plate
9 4 M8 Hex Screw
10 1 Universal Monitor Adapter
11 4 M8 Nylock Nut

Screws / Hardware for Flat Panel (PN: 697-613)
Part # Qty Description
M-A 4 Philips screws M4 x 15mm
M-B 4 Philips screws M4 x 30mm
M-C 4 Philips screws M5 x 15mm
M-D 4 Philips screws M5 x 30mm
M-E 4 Philips screws M6 x 15mm
M-F 4 Philips screws M6 x 30mm
M-G 4 Philips screws M8 x 15mm
M-H 4 Philips screws M8 x 30mm
M-I 4 Round Spacers:  M6-M8 x 5mm
M-J 4 Round Spacers:  M6-M8 x 10mm
M-K 4 Round Washers: M4-M5
M-L 4 Round Washers: M6-M8

Specialty Hardware Kit
Part # Qty Description
P-A 4 Lag Bolts
P-B 4 M10 Steel Washers

Specialty Hardware Kit 
Part # Qty Description
P-C 2 M6x8mm Long Hex Head Screw
P-D 2 M6 Steel Washer
P-E 1 Allen Wrench 2.5mm

Contents
Part # Qty Description

1 1 Ceiling Plate
2 1 Celing Plate Cover
3 1 NPT pipe
4 2 NPT Pipe Set Scew
5 1 Single Tilt Head
6 1 Tilt Adjustment Nut
7 1 Tilt Pin
8 1 VESA Monitor Plate
9 4 M8 Hex Screw
10 1 Universal Monitor Adapter
11 4 M8 Nylock Nut

Screws / Hardware for Flat Panel (PN: 697-613)
Part # Qty Description
M-A 4 Philips screws M4 x 15mm
M-B 4 Philips screws M4 x 30mm
M-C 4 Philips screws M5 x 15mm
M-D 4 Philips screws M5 x 30mm
M-E 4 Philips screws M6 x 15mm
M-F 4 Philips screws M6 x 30mm
M-G 4 Philips screws M8 x 15mm
M-H 4 Philips screws M8 x 30mm
M-I 4 Round Spacers:  M6-M8 x 5mm
M-J 4 Round Spacers:  M6-M8 x 10mm
M-K 4 Round Washers: M4-M5
M-L 4 Round Washers: M6-M8

Specialty Hardware Kit
Part # Qty Description
P-A 4 Lag Bolts
P-B 4 M10 Steel Washers

Specialty Hardware Kit 
Part # Qty Description
P-C 2 M6x8mm Long Hex Head Screw
P-D 2 M6 Steel Washer
P-E 1 Allen Wrench 2.5mm

Contents
Part # Qty Description

1 1 Ceiling Plate
2 1 Celing Plate Cover
3 1 NPT pipe
4 2 NPT Pipe Set Scew
5 1 Single Tilt Head
6 1 Tilt Adjustment Nut
7 1 Tilt Pin
8 1 VESA Monitor Plate
9 4 M8 Hex Screw
10 1 Universal Monitor Adapter
11 4 M8 Nylock Nut

M-A M-B M-C M-D M-E M-F M-G M-H

M-I M-J M-K M-L

P-A
P-B

P-C P-D

P-E

Screws / Hardware for Flat Panel (PN: 697-613)
Part # Qty Description
M-A 4 Philips screws M4 x 15mm
M-B 4 Philips screws M4 x 30mm
M-C 4 Philips screws M5 x 15mm
M-D 4 Philips screws M5 x 30mm
M-E 4 Philips screws M6 x 15mm
M-F 4 Philips screws M6 x 30mm
M-G 4 Philips screws M8 x 15mm
M-H 4 Philips screws M8 x 30mm
M-I 4 Round Spacers:  M6-M8 x 5mm
M-J 4 Round Spacers:  M6-M8 x 10mm
M-K 4 Round Washers: M4-M5
M-L 4 Round Washers: M6-M8

Specialty Hardware Kit
Part # Qty Description
P-A 4 Lag Bolts
P-B 4 M10 Steel Washers

Specialty Hardware Kit 
Part # Qty Description
P-C 2 M6x8mm Long Hex Head Screw
P-D 2 M6 Steel Washer
P-E 1 Allen Wrench 2.5mm

Contents
Part # Qty Description

1 1 Ceiling Plate
2 1 Celing Plate Cover
3 1 NPT pipe
4 2 NPT Pipe Set Scew
5 1 Single Tilt Head
6 1 Tilt Adjustment Nut
7 1 Tilt Pin
8 1 VESA Monitor Plate
9 4 M8 Hex Screw
10 1 Universal Monitor Adapter
11 4 M8 Nylock Nut

5

6
7

8

1011

EN
G

LISH

Components



4 of 12
888-61-038-G-00 rev. D • 11/13

200mm

200m
m

10
0m

m

≤660mm

≤300mm

≤450m
m

9

11

8

10

A

B

1

8mm
1/4” 

10mm
13mm

EN
G

LI
SH

OPTION B: Step 2OPTION B: Step 1

Monitor Plate Options



5 of 12
888-61-038-G-00 rev. D • 11/13

A

B

OR
OR

OR

OR
OR

OR

OR

OR

M-A
M-B

M-C
M-D

M-E M-F
M-G

M-H

M-I

M-J
M-K

M-L

OR
OR

OR

OR
OR

OR

OR

OR

M-A
M-B

M-C
M-D

M-E
M-F

M-G

M-I

M-J
M-K

M-L

EN
G

LISH

OPTION A: Step 1

OPTION B: Step 3

Connect adapter 
to flat panel

Connect adapter 
to flat panel



6 of 12
888-61-038-G-00 rev. D • 11/13

2

3

1

EN
G

LI
SH Find stud and mark edge and center locations

Drill pilot hole

IHW
Touchboards_stamp

http://www.touchboards.com/


7 of 12
888-61-038-G-00 rev. D • 11/13

4

5

NOTE: Security Screw Must be installed 
for safe and proper installation

1

P-A

P-B

4
3

Screws / Hardware for Flat Panel (PN: 697-613)
Part # Qty Description
M-A 4 Philips screws M4 x 15mm
M-B 4 Philips screws M4 x 30mm
M-C 4 Philips screws M5 x 15mm
M-D 4 Philips screws M5 x 30mm
M-E 4 Philips screws M6 x 15mm
M-F 4 Philips screws M6 x 30mm
M-G 4 Philips screws M8 x 15mm
M-H 4 Philips screws M8 x 30mm
M-I 4 Round Spacers:  M6-M8 x 5mm
M-J 4 Round Spacers:  M6-M8 x 10mm
M-K 4 Round Washers: M4-M5
M-L 4 Round Washers: M6-M8

Specialty Hardware Kit
Part # Qty Description
P-A 4 Lag Bolts
P-B 4 M10 Steel Washers

Specialty Hardware Kit 
Part # Qty Description
P-C 2 M6x8mm Long Hex Head Screw
P-D 2 M6 Steel Washer
P-E 1 Allen Wrench 2.5mm

Contents
Part # Qty Description

1 1 Ceiling Plate
2 1 Celing Plate Cover
3 1 NPT pipe
4 2 NPT Pipe Set Scew
5 1 Single Tilt Head
6 1 Tilt Adjustment Nut
7 1 Tilt Pin
8 1 VESA Monitor Plate
9 4 M8 Hex Screw
10 1 Universal Monitor Adapter
11 4 M8 Nylock Nut

P-E

NOTE: Sticker must be removed for 
safe and proper installation

8mm
1/4” 

16mm

NOTE: Large opening must be at the 
top.

EN
G

LISH

Mount ceiling plate

Assemble



8 of 12
888-61-038-G-00 rev. D • 11/13

6

7

NOTE: Security Screw Must be installed 
for safe and proper installation

2

56

Screws / Hardware for Flat Panel (PN: 697-613)
Part # Qty Description
M-A 4 Philips screws M4 x 15mm
M-B 4 Philips screws M4 x 30mm
M-C 4 Philips screws M5 x 15mm
M-D 4 Philips screws M5 x 30mm
M-E 4 Philips screws M6 x 15mm
M-F 4 Philips screws M6 x 30mm
M-G 4 Philips screws M8 x 15mm
M-H 4 Philips screws M8 x 30mm
M-I 4 Round Spacers:  M6-M8 x 5mm
M-J 4 Round Spacers:  M6-M8 x 10mm
M-K 4 Round Washers: M4-M5
M-L 4 Round Washers: M6-M8

Specialty Hardware Kit
Part # Qty Description
P-A 4 Lag Bolts
P-B 4 M10 Steel Washers

Specialty Hardware Kit 
Part # Qty Description
P-C 2 M6x8mm Long Hex Head Screw
P-D 2 M6 Steel Washer
P-E 1 Allen Wrench 2.5mm

Contents
Part # Qty Description

1 1 Ceiling Plate
2 1 Celing Plate Cover
3 1 NPT pipe
4 2 NPT Pipe Set Scew
5 1 Single Tilt Head
6 1 Tilt Adjustment Nut
7 1 Tilt Pin
8 1 VESA Monitor Plate
9 4 M8 Hex Screw
10 1 Universal Monitor Adapter
11 4 M8 Nylock Nut

P-E

EN
G

LI
SH Attach cover

Assemble



9 of 12
888-61-038-G-00 rev. D • 11/13

8

NOTE: Security Screws Must be in-
stalled for safe and proper installation

P-C x2 P-D x2

NOTE: Sticker must be removed for 
safe and proper installation
NOTE: Two people are needed to hang 
the TV.

EN
G

LISH

Hang with monitor attached



10 of 12
888-61-038-G-00 rev. D • 11/13

9
8mm

1/4” 

13mm

EN
G

LI
SH

Adjust to Desired Location or Tilt

Adjustment Step



11 of 12
888-61-038-G-00 rev. D • 11/13

10
EN

G
LISH

Route Cables



12 of 12
888-61-038-G-00 rev. D • 11/13

EN
G

LI
SH

IHW
Touchboards_stamp

http://www.touchboards.com/

